56

D)l i335)) - / u...sé__ .
S0 DK "o Ve
u . @V- ‘ ¥ !l{@_‘ @Mﬁ .,...,,. N u.@'u o
VAN

[ 1SS 77

[Ty JjJ

™~

12



Controller Unit

I;%f-. Model Unit S SbX Qty. Part Description
1 S/SDX 58000407 58000440 1 Front Panel
2 S/SDX 58000408 S8000441 1 Switch Panel
S/SDX £8000834 58000834 4 3 x 8 Screw
4 SDX S8001189 9 Switch Panel Name Plate for G-800SDX
88001190 Switch Panel Name Plate for G1000SDX
5 s R8123320 1 Switch Panel Name Plate for G-800S
] R8123330 Switch Panel Name Plate for G10005
& | SDX $8000442 1 Speed Control Knob
7 SDX S8000859 1 VR Nut
8 SDX 58000860 1 VR Washer
9 SDX Q9000425 1 Speed Control VR
10 SDX 58000444 1 Preset Knob
11 SDX $80C0861 1 VR Nut
12 SDX 88000862 VR Washer
13 SDX Q9000428 1 Preset VR
14 sDX 58000444 1 Reset Knob
SDX N7090084 “L-R" Rotation Switch
15 SDX N7090085 1 "L-R" Rotation Switch
SDX N7090086 Reset Switch
16 SDX Q8000488 1/4 FPC Board # 1
17 SDX 58000863 2 3 x 8 Screw
18 S/SDX $8000409 58000445 1 "L-R" Knob
19 S/8DX S8000410 58000446 1 Switch Spring
20 S/SDX S8000835 S8000835 1 3 x 8 Screw
Z1 S/SDX 58000411 58000447 1 L/R Knob Fixing Metal
22 S/SDX $8000836 58000836 1 3 x 8 Screw
23 SDX $8000864 1 L/R Switch Mounting Plate
24 S/5DX $8000837 88000837 2 3 x 8 Screw
25 SDX Qo000488 1/4 P.C. Board #2
26 SDX 58000865 2 3 x 6 Screw
27 S 58000412 1 L/R Switch Mounting Plate
28 S N7090078 1 L/R Switch
N7090079 1 L/R Switch
29 s 58000854 4 M2.3 x 10 Screw
30 S 58000413 1 Lock Spring Mounting Metal
31 5 58000855 2 3 x 8 Screw
32 S S8000414 1 Lock Spring
33 S SBO00856 1 3 x 6 Screw
34 S/SDX 88000415 58000448 1 Power Switch Knob
35 S/SDX S8000416 58000449 1 Power Switch Mounting Plate
36 S/8DX S8000838 S8000838 2 3 x 8 Screw
a7
3s S/SDX S8000839 58000839 2 M3 x 6 Screw
39 S/8DX N7080074 N7080080 1 Power Switch
40 5/SDX G2090418 G2090418 i LED

13



Ref.

No. Model Unit S SDX Qty. Part Description
41 S/SDX $8000417 8000450 1 Bezel
42 S/8DX 58000418 58000451 1 Clear Cover
43 SS5/DX $8000419 §8000452 1 Dial Scale
44 5/8DX 58000840 S8000840 3 3 x 10 Screw
45 S/SDX $8000420 88000453 3 Dial Plate Spacer
46 S/SDX 58000421 58000454 1 Dial Mounting Plate
47 S/SDX 58000841 58000841 4 3 x 8 Screw
48 S/SDX 58000422 S8000455 1 Indicator Needle
49 S/SDX 58000423 58000456 1 Control Gear #2
50 S/SDX 58000424 $8000457 1 Control Gear #1
51 8/SDX 38000425 38000458 1 Insufation Bush
52 5/5DX 58000842 88000842 1 “E" Ring 02
53
54 S/SDX 58000426 $8000458 1 Large Pulley
55 S/5DX 1 Gear Shaft {installed in No. 64 Gear Base})
56 S/SDX 58000427 $8000460 1 Small Pulley
57 S/SDX 58000428 58000461 1 Rubber Belt
58 S/SDX M2190015 M2190015 1 DC Motor
58 S/SDX $8001019 58001019 2 M2.6 x 5 Screw
60 S/SDX S8000429 S8000462 1 VR Gear
61 S/8DX 58001020 S8001020 1 M3 x 3 VR Gear Setscrew
62 S/SDX $8001021 S8001021 1 VR Nut w/Washer & Split Washer
63 S/SDX Qoogoo422 Q8000422 1 Potentior'heter
64 S/SDX 58000430 $58000463 1 Gear Base (Incl. No. 55, 77)
65 S5/SDX 58000843 58000843 4 3 x 6 Screw
66 5/8DX N7080075 N7090081 1 3p Leaf Switch Assembly (Incl. No. 67 - 76)
67-76
77 S/SDX 1 Stud (installed in No. 64 Gear Base})
78 S/SDX Q9000478 Q9000487 1 P.C. Board #5
79 S/SDX 58000844 58000844 4 M3 x & Screw
80 S/SDX 58000431 58000464 1 Chassis
B1 S/SDX 58000845 S8000845 3 3 x 8 Screw
82 S/8DX $8000846 $B8000B46 2 3 x 6 Screw
83 S/8DX L3190010 L31900012 1
84 5/5DX S8000847 58000847 2 M4 x 10 Screw
85 S/SDX S$B000848 58000848 M4 Nut
86
87 SDX Q8000488 1/4 P.C. Board #3
88 s Q9000479 1 P.C. Board #8
89 SDX $S8000866 4 3 x B Screw
S $8000857 2 3 x 6 Screw

14




?J%f" Model Unit s SDX Qty. Part Description
i P2000038 P2000039 Fuse Holder (incl. No. 91 - 93)
e S/8DX Q0000002 Q0000002 1 Fuse (220 v}
QOCO00003 Q0000003 Fuse (117V)
= S/SDX §8000432 58000465 1 Control Cable Socket
=3 8/8DX 58000849 S8000849 2 3 % 6 Screw
3¢ SDX 58000434 58000466 1 Cord Clamp
a7 SDX 58001022 1 3 x 8 Screw
26 SDX 58001023 1 Expansion Board Rear Cover
ag S/8DX S8000850 58000850 2 3 x 6 Screw
100 S/SDX 58000433 58000467 2 Rubber Grommet
101 s 58000435 1 Blind Cover
102 SDX 58000469 1 Heat Sink
103 SDX 58000867 2 3 x 6 Screw
104 SDX (3080014 1 Transistor
105-
110
111 SDX G2090437 1 Bridge Diode
112 SDX 58000868 1 3 x 12 Screw
113 SDX 58000869 1 Expansion Board Chassis
114 S/SDX S$8000851 S8000851 2 3 x 6 Screw
115 SbBX 88000870 2 M3 x 6 Screw
18 S 58000436 2 Front Panel Supporting Plate
117 SDX Q9000488 1/4 P.C. Board #4
118 SDX 58001024 2 3 x 6 Screw
119 SDX 88000871 1 3 x 6 Screw
120 SDX 38000872 1 3 x 6 Screw
121 S/8DX 88000437 38000471 1 Cover
122 S/SDX 58000438 88000472 4 Rubber Foot
123 S/SDX 58000852 S80008B52 4 3 x 8 Screw
124 S5/8DX 38000853 38000853 2 Eyelet w/Lug Terminal
125 S/SDX Q1000069 Q1000070 1 Axial Lamp
126 -
127
128 S/SDX 58001026 58001026 1 Bushing
129 S/SDX 58000439 SB000473 1 Direction Sheet (Accessory)
130 SDX A0458001 1 Expansion Board (option=GS-23}
131 SBX S§8000873 4 3 x B Screw
132 S 58000858 2 3 x 8 Screw for S version
133 5/SDX 58100274 58100274 1 Power Cord for 220V
58100275 58100275 1 Power Cord for 117V




S0001 -9/5008-9

16



005 FdA

1d
(=]
[ ZLO-P09BYA —— o=
ks
ﬁ S g ozv - <
|
eV o = = U8
| 5 _f & ogr 9y
x| = bl 5TV
g —0
= } == sTOivse & o f m
. ! 20 Qo o . av
/|/..l:¢ < ”u mz = kﬂ |
— — < w =1 (=] Py =]
& = % ggsIsT o |5 g 7
: S o sd | § 2l leq 2 ,
o NGl ALE ALy BlA X7 EAS g _
b vea  0%d & R E 1 o
' | = 859y LD o <o = = | A0S mqa_\l , 5
= - e — m_c.c , . @
o] (] _ A\. @
Cu Boael 1 ~ a
- el e A
b2 “u — €
- aw 7 % Mm = w o
~ ) l.a m m
- AGE  NLY wng S » D
= | sed 1ed = N 3 z - L
| g 8 2.8 SR
S B, A g 8 mj )
G i 3 fu =
o 2T 5 R E
@ m w T L PIY
08N T
iz ore I |
i1a]] B} i o
| . . } L >
a8
——— i.i,_ TOOPN | «
CC0-t098VA 9La H

clLg
LE00 "0 a1Q ,_1
b=
o
& _ _ - — 2% _391 28
) eid
wl .o _ LAY
= u%mm SMS 'NE" a]
. . g - _
101-20-D% agos At Z . FXA0E-dD |
nur 27 19000 . .
0z0  FO0E-d _ )
070 4 7 ._A__..ZAQ\
9MS
¥
WVHOVIO DLLVINCTTLYS S0001TD/S008-9

£
-7l !

ims
/C

ov

17




G-800SDX/G1000SDX SCHEMATIC DIAGRAM (1)

B23
B22

o
(=]

D1

D13
KBU-BE

B20

o

—

as
)
[a]

¢
=

© i a7 A0S
o “lro-o o
' ud l—-h
QI MLV £TH - 9D =
g =
e BT OALE =
- - -4
=¥ 8851SI 60 A
< e QS 2
. 88SISL 84 (p0S/d2g 119 & o
N o~
- L :
= = | Mo » )
! BIELY <]
g 2= aSa\ /= = ASE
© g —) < o @ b —
@ ~ = = 0LY BID
< . ¥
, > e A0S o @
R dZe B) =
= = e
2 AT § THA
Ms/100 D R F TY » AGS/10°0 LD
<y e L=t s1u | garTa au &
b
w
2 Z1-Zn ax 889;51 9{_31 ZI-%0
35( SRR x s
[Er) —
& oF | zra eia K87 < aa
w N [AryTH
=
! E o
-— e
€
; 7=} -
[
ozl Ty gy = WZ/1 021
0z01vSe #B/1 Rl S SG9EOSE J_
' 1o T8 )
— X ey
ASE OLF l—{s ASE OLY
15¢] 4]
=
(=] —
-
gg! m§
- Wzom 1a
™ wn 4= )
&) % z g sl ¢ 3 3 99
ZHIETD l <
-
> Dl\ ‘
—O, - 1 N
ms O1d  SMS  ImS N @
5
> o]
0 ASI‘] 0 AT AOL
A¥E
— ]
(Vi) A0z
oM ﬁL (V%) AL
~) qSN4 1A

AC




INMAGRAM (2)

G -B005DX/GLO00SDX SCHEMATTIC

0
s 3
s e -
5% [hoos 2 = <
L1004 6% | 2 2 &
— = lpf00° = &5
528 —LE 4h#8 . 5
Tex \ 2 o~ g
-_ l?, 009 E . & g n ©
31 A e . L = :
.4 5 %g z % 5
2 B 2 g
_ k. "
o~
o , _ ] ~ L for eya O
) J =3 0z 1l AOS/10°0
[ A005/L300°07 = = ~09s I
B L 3 ¢ J1°5-7n Bia » 5%
J o AL Fz - ?
10 | gia g § |0 &
Z-34 1-A3 5§ My = v
- - = =
AGESOSE 2 ur e 3
- 3 F] ¥
3 3 5 I
X [ B = = '
A0S/1°0 B 5 o =
| -t
7 1 = ‘
$2°z . Tﬂ
5 Ny st &Iy
A0S/10°0 st
%z A0S/10°0 —%
— £ - e
= E M.v
. g{ 0l Eé LI T
x = [L1]¢.] 1014 7
g y & |
E‘g‘!!g @ [ o o |8 ==
= | 280 gikm § e
—A 1T gwxE
i1 e RXG
W |y Ther| g s
96 MW+ M— 2 =<
o84 R
001 A1 ogy | ¥01
AV‘\‘I 4] -——-I_'-
I'A'l
ozld .
=4 A0S/10°0
=3k
mg F2%
31 ol
ey RES
zl-n i &
: ot
i bt
1 ETH 3 G
fﬁ,;g
Wiy | |BT=
AV

e

Ba2

R4
y D

B23

¥

-—
A0S/1070 sgy D
—&

GOOWNI 12 -

oea

D2 -
D3 -l

| Bzs
01 -0

A2 ()

D45

D46

Alb

19



